
7

2

8

3

1213

14

5

6

4

1

18

15

19

1617

17

11 10

17 169

1011

16 20

1 ATV700 DUMP CART 1
2 ATV700 AXLE BRACKET 1
3 ATV700 AXLE 1
4 ATV700 TONGUE SUPPORT 1
5 ATV700 TONGUE TUBE 1
6 2" COUPLER 1
7 ATV700 REAR GATE 1
8 22X11-8 4 BOLT TIRE 2
9 M12x80 HEX BOLT 2

10 M12 WASHER 3
11 M12 NYLOCK NUT 3
12 M12x85 HEX BOLT 1
13 1

14 1
15 M10x25 CARRIAGE BOLT 2
16 M10 NYLOCK NUT 14
17 M10 WASHER 14
18 M10x20 CARRIAGE BOLT 8
19 M10x70 HEX BOLT 4
20 M12 LUG NUT 8

 ATV700
430-0001

TILT PIN 12X80mm

COTTER PIN 3x50mm 

100-0011

100-0012

300-0026

100-0013

100-0014

204-0002

100-0015

220-0001

210-0043

210-0004

210-0015

210-0026

207-0005

207-0006

210-0001

210-0003

210-0002

210-0045

210-0029

210-0012

REVISED BY

DATE
2019-02-21

ITEM NO. PART DESCRIPTION PART NUMBER QUANTITY

21

21

TAILGATE LATCH 229-0045 2

Dylan
Line

Dylan
Line

Dylan
Line

Dylan
Line

Dylan
Line


	图纸1
	工程图视图1




